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SorelleASSE

Parts List

Hardware List

MBLY INSTRUCTIONS
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(a) M6*17mm Bolt (x16)

(b) M6*25mm Bolt (x4)

(c) M6*65mm Bolt (x6)

(d) M6*75mm Bolt (x4)

(e) M6*90mm Bolt (x10)

(p) Matel Plate B（x2)

(q) Matel Plate A（x2)

( f ) Barrel Nut M6*17 (x12)

(g) Barrel Nut M6*10 (x2)

( i ) Screw (x16)

( j ) Half moon washer (x4)

(h) Joint Connector Nut (x16)

(r) Allen Key (x2)

(k) 8*30 Wooden Dowel (x8)

( l ) 10*50 Wooden Dowel (x8)

(n) 3 in 1 Bolt (x4)

(o) 3 in 1 Nut (x4)

(m) 4*30 Metal Pin (x6)

(s). Flat Washer x 8
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Step 1

Step 2
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H-1

H-3

H-8

H-9

H-9

H-8

c

c
k

k

cH-2

 Tool required



Page 5

Sorelle

Step 5

Step 6

Assembly Steps

 Tool required
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Step 7

Step 8

Assembly Steps
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Step 9

Step 10
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